Opel
Opel

List of parts

    Gm-part number Genuine part number Description Range
    FUEL EVAPORATION TANK.Z20LET[L70] ENGINE
    1 90528078 48 01 810 TANK,FUEL EVAPORATION (NLS.- NO REPLACEMENT PART)
    2 9198313 48 01 357 PIPE,FUEL EVAPORATION VALVE TO INDUCTION MANIFOLD
    3 9198387 48 01 434 HOSE,CONNECTING,FUEL EVAPORATION
    4 9198201 48 01 201 STRAP,RETAINING,275MM,FUEL EVAPORATION TANK HOSE
    5 9198055 48 01 055 WASHER,10 X 5 X 0.8,ROLL OVER VALVE (NLS.- NO REPLACEMENT PART)
    6 9120480 8 07 478 VALVE,EVAPORATION CONTROL (PRODUCTION NO. 9158103)
    7 90572813 8 25 247 HOSE,FUEL EVAPORATION VALVE TO THROTTLE BODY
    8 9198324 48 01 368 BRACKET,FUEL EVAPORATION VALVE TO INTERCOOLER BRACKET
    9 9198308 48 01 352 BUMPER,FUEL EVAPORATION TANK BRACKET
    10 90498464 5 64 611 VALVE,FUEL EVAPORATION TANK,8.5MM DIA.,57.8MM LONG
    11 90512488 8 22 332 HOSE,7.3MM ID. X 10M,FUEL EVAPORATION PIPE (NLS.- USE 93199211 8 22 587)
    12 90490576 20 94 035 CLAMP,HOSE,15MM,FUEL EVAPORATION HOSE TO FUEL EVAPORATION TANK
    13 90530642 20 94 918 CLAMP,HOSE,14MM,FUEL EVAPORATION HOSE TO FUEL EVAPORATION TANK
    14 9198391 48 01 438 VALVE ASSY.,ROLL OVER
    FUEL EVAPORATION TANK.Z22SE[L61] ENGINE
    15 9129085 8 07 244 TANK,FUEL EVAPORATION
    16 9198059 48 01 059 BRACKET,ASSY.,FUEL EVAPORATION TANK
    17 9197944 48 00 944 BUMPER,FUEL EVAPORATION TANK BRACKET (NLS.- NO REPLACEMENT PART)
    18 9197702 48 00 702 RIVET,BRACKET,FUEL EVAPORATION TANK
    19 9197654 48 00 654 NUT,HEX.,SELF LOCKING,M5,BRACKET,FUEL EVAPORATION TANK (NLS.- NO REPLACEMENT PART)
    20 9198126 48 01 126 SCREW,HEX.HD.,M6 X 16,EVAPORATION TANK
    21 9198151 48 01 151 NUT,HEX.,SELF LOCKING,M6,FUEL EVAPORATION TANK (NLS.- NO REPLACEMENT PART)
    22 9198128 48 01 128 WASHER,6 X 15,EVAPORATION TANK (NLS.- NO REPLACEMENT PART)
    23 30582432 48 01 078 HOSE,VENTILATION,FUEL EVAPORATION TANK TO ROLL OVER VALVE - MEXICO
    23 9198078 48 01 078 HOSE,VENTILATION,FUEL EVAPORATION TANK TO ROLL OVER VALVE
    24 9198071 48 01 071 HOSE,FUEL EVAPORATION TANK TO ROLL OVER VALVE
    25 9198057 48 01 057 CLAMP,HOSE FUEL EVAPORATION (NLS.- NO REPLACEMENT PART)
    26 9198067 48 01 067 CLAMP,HOSE,16.5MM,FUEL EVAPORATION PIPE TO VALVE (NLS.- NO REPLACEMENT PART)
    4 9198201 48 01 201 STRAP,RETAINING,275MM,FUEL EVAPORATION TANK HOSE
    14 9198391 48 01 438 VALVE ASSY.,ROLL OVER
    27 9198058 48 01 058 HOSE,4MM,ROLL OVER VALVE TO FILLER NECK
    27 9198065 48 01 065 HOSE,6MM,ROLL OVER VALVE TO FILLER NECK
    28 9198392 48 01 439 BRACKET,ROLL OVER VALVE
    29 9198056 48 01 056 SCREW,HEX.HD.,M5 X 16,ROLL OVER VALVE (NLS.- NO REPLACEMENT PART)
    30 9198054 48 01 054 NUT,HEX.,SELF LOCKING,M5,ROLL OVER VALVE
    5 9198055 48 01 055 WASHER,10 X 5 X 0.8,ROLL OVER VALVE (NLS.- NO REPLACEMENT PART)
    31 9198079 48 01 079 PIPE,FUEL EVAPORATION VALVE TO INDUCTION MANIFOLD
    32 9198077 48 01 077 BRACKET,FUEL EVAPORATION VALVE (NLS.- NO REPLACEMENT PART)
    33 9198062 48 01 062 SCREW,FUEL EVAPORATION VALVE (NLS.- NO REPLACEMENT PART)
    35 12567487 58 07 461 VALVE,CONTROL FUEL EVAPORATION
    36 24458391 48 01 309 BRACKET,FUEL EVAPORATION VALVE
    37 24458392 48 01 310 PIPE,FUEL EVAPORATION,FRONT
    - 9197678 48 00 678 ELBOW,FUEL EVAPORATION PIPE
    - 9197681 48 00 681 CLIP,FUEL EVAPORATION PIPE